Cmpact Single-head Embroidery Machine

Rev. A

PARTS LIST
IN=UVARB

LDappyJapan



PARTS LIST UJ U 0000 Oa-1

SAPB09

INDEX U0

14a,17a
1a,2a
ﬁ (Revision 00O O 0O)

Ser.No. SXXXXXXX

(0000)
ogn COVERS la
oono TRANSMISSION UNIT 2a
ogn BED 3a
oooood THREAD CUTTING DRIVER 4a
ood HEAD 5a
oooo PRESSURE FOOT 6a
ood NEEDLE BAR CHANGE UNIT 7a
ooooo MOVING HEAD 8a
goono THREAD CATCHER 9a
ood THREAD TENSION UNIT 10a
goono THREAD STAND 1la
oooooo X CARRIAGE 12a
ggoooo Y CARRIAGE 13a
ooono ELECTRIC PARTS l4a
goobobobooogd CONTROL BOX 15a
000000000 ODO0O0O00O LASERPOINTER OPTION 15b
oooo FRAME BASE 16a
oooo BOBBIN WINDER 17a
oon ACCESSORIES 17b
gooon ELECTRICAL CONNECTION DIAGRAM  18a
goobobobboooooono CAP FRAME (DRIVE FRAME) OPTION 19a
goobobobboooooono CAP FRAME (HOLD FRAME) OPTION  19b

gbooobooboobob
goooooooooboooo

00000000000 MODOO000O ONEPOINT FRAME (SETTING BASE) (OPTION)

CAP FRAME (CAP STRETCHER) OPTION 19c

ONE POINT FRAME (OPTION)

19d
19e

[0 The Revision code label is located at right side of the machine as picture above.
For spare parts order, you always need to use parts list which has same revision code.
Otherwise, the ordered part may not fit properly for your machine.
0000000000000 0oo0oooooooooD0oo0ooDooooooooDooooon
000000000000 0oDo0o0ooooooooooooooooooooog

0 When you place parts orders, please state machine model (example : HCS2-1201-30),

machine number and if machine is with option or not.
O000000000D0000000DO000OHCS2-1201-300 000000
O00000O0Do0o0bOOoooooooDa



PARTS LIST UJ U0 000 s 0A-2

EXPLANATION OF LIST OO OO

a oad goooo ooo oo
Ass'y  Elt Parts No. Parts Names Note
9 HVF17870 Adjusting plate ooo

11* 10 M)416186  Thread check spring oooon e lalalalalaiil
11 HVF17840 Thread tension ass'y oooo Fkkkkkkkkkkkkk
12 HVF17860 Thread tension lid ooooo fulalalalabalale
31 HC®8170] Roller pin guide DO00000000
32 ->10b Jump solenoid ass'y (by model) OO0 O0000OO0O0O0O0OOO0OO

@ g 99 © ®
A NHAKO04000 Hexagon nut (M4) 000000M40
B WPAKO04000 Plain washer (M4) 000 0M40
C SBAKO3005 Binding head screw (M3x5) 00000 OoomMm3xsa

@ This element number here is an assembly part number.
It indicates that the part shown here is a component of an assembly part.

(2) Itis element number.
(3) Itis parts number.
@ *Update number (for items which element number is a figure.)
@ This parts is entered to other page of that mark "->" shows.
@ This parts is used up to this serial number.
(7) This parts is used to this serial number.
This parts is used from this serial number.
* Specifications are subject to change without notice. Parts may be updated too.
Update number will be increased, when parts are updated.
Spare parts, which has different undated number, are interchangeable each other.

In case spare parts are not interchangeable, machine number which spare parts can be used
at Note column.

ooboboobboooboouobbooobboobobooobooboo
gooo

gooo
*“Wobboooboboobbooobobooobbooobboobobobood
gooog">"bogobbooobobooobobooan
uoboooboboooobooa

gobooooboboooboobooon

gobogoboboooobooa

@RE@OEE@EE)

*gJobbodbobtbooobbuooobboooobbooobLbooobboobDbboooboba
gobogobbooobboonoobooooboboooon
gooboooboboobobooobbooobbooobDbooobbooobooobo
ugobooobobooobooboooon
0000000000000 00D00D00000D0000000D0O00O0OQg © wxxeees
*******"*******’*******NDDDDDDDDDDDDDDDDDDDDD



1a-1

COVERS




COVERS

L[

1a-1

0 oo ooooo ggo SAQ501 O[O
Ass'y El't Parts No. Parts Names Note
1 HCBO0159D Cover (left) oooooo
2 HCB01875 Cover (right) oooooo
3 HCB00124 Base ggo
4 HCBO00112 Foot ggo
5 HCBUO01793 Rotary hook cover ass'y oo0DoOooDoo
6 HCB00143 Bed cover (lower) o0ooooooon
7 HCB00162 Bed cover (upper) ass'y oooooooooo
8 HCBO01577 Cover (front) oooooo
9 HCB00211 cushion gogoooooad
10 MPA00220 Spacer (4x9) O0000004x90
11 EPNO00800 Clamp 0000000 (Es-6V)
12 HCBO00201 Weight gooo
13 HMF17860 Thread tension lid goooo
14 HCB01782 Fixing screw 465 gooooobgon
A SPDK04016 Pan head screw (phillips, M4x16) 00000000000 M4x160
B SPDD03006 Pan head screw (phillips, M3x6) 00000000000 M3xed
C SPDK04006 Pan head screw (phillips, M4x6) 00000000000 M4axed
D SBAK03005 Binding head screw (M3x5) 00000000 M3x50
E SPDK04008 Pan head screw (phillips, M4x8) 000000000 0ODOM4x80
F SBAK03006 Binding head screw (M3x6) 00000000 M3xe0
G SBAK04008 Binding head screw (M4x8) 00000000 M4x80
H SCAA06015 Hex socket head cap screw (M6x15) 0000000 0DMex150
I SCAA06030 Hex socket head cap screw (M6x30) 00000000 DMex300
J WSAA06000 Spring lock washer (M6) O000oMen
K STAK04006 Truss head screw (phillips, M4x6) 000000000000 Mmaxed



TRANSMISSION UNIT e 2A-1




TRANSMISSION UNIT 0O 0O [

2a-1

O 00 ooooo ood sap617 00O
Ass'y El't Parts No. Parts Names Note

1 HCB79311 Main motor ass'y gooooo

2 HCB02311 Motor pulley gogoooood

3 HCB02211 Motor bracket goooooooogo
4a HCB02091 Tension pulley goooooooo ~1029002A
4b HCB02092 Tension pulley ooooooooo 1029003A ~

This can be substituted for "4a". "4a" 0000

5 HCB02104 Tension shaft ass'y ooooooooo

6 HCB02051 lower pulley goooo

7 MPBO00790 Bearing (6901Z22) 000000e6901zz0

8 HCB02072 Rotary hook shaft collar A goooo o

9 HCB04112 Rotary hook shaft g
10 HCB02084 Rotary hook shaft collar B goooo o
11 HCBO02012 Upper shaft g
12 MPB00920 Bearing (690422) 000000e6904zz0
13 HCB02064 Upper shaft collar ooooo
14 HCBO02041 Upper pulley goooo
15 MPV00680 Timing belt 000000000 B060-S3M-52200
16 MPV00670 Timing belt 00000000 0B100-S3M-4530
17 HCB02301 Drive pulley gooooo

18 MPB00860 Bearing (6004ZZNR) 00 00006004ZZNRO

19 HCBU02020 Detecting disc ass'y oooOoooo
20 HCB02130 Pointer ooooo
21 HCB02360 Support roller shaft ass'y ooooooooog
22 HCB02390 Support roller oooooo
23 MPR00080 E-ring (E-5) O0000oE-50
32 MPR00470 E-ring (E-6) O0000oE-e0

C SCAA05012 Hex socket head cap screw (M5x12) 00000000 0OM5x120

D WSAA05000 Spring lock washer (M5) 00000M50

E SSAA05006 Hex socket set screw (M5x6) 0000000000 M5xed

F SCAA06015 Hex socket head cap screw (M6x15) 000000000 Mex150

G WSAA06000 Spring lock washer (M6) O00o0oMen

H WPAA06000 Plain washer (M6) 0000Med

| MPZ02490 Plain washer (4x13) 000 0O4.5x13x1.60

J SCAA04010 Hex socket head cap screw (M4x10) 0000000000 MaxaoO

K SSAA04005 Hex socket set screw (M4x5) 00000000 0OOM4Ax50

L SBAK03004 Binding head screw (M3x4) O000000D0OM3x40

M SPDK04010 Pan head screw (phillips,M4x10) 00000000000 M4x100

N SCAD04008 Hex socket head cap screw (M4x8) 00000000 OMax8O

O SPDD03006 Pan head screw (phillips,M3x6) 00000000000 M3xed



3a-1

SAT901

BED

N



BED [][][]

3a-1

oo ooooo ggo SAT901 0[O
Ass'y EI't Parts No. Parts Names Note
2 HCBO04022 Solenoid spring ooooooDo
3 MPR0O0080 E-ring (E-5) 0oooooEe-5d
4 MPR00520 O-ring (S-8) gooooos-8d
5 HCB04012 Solenoid base oo0oooooo
14 HCB04064 Shaft holder goooo
16 HSA04010 Rotary hook O
17 MPZ00550 Bobbin goo
18 HSA04021 Bobbin case oooooo
18 HSA04031 Bobbin case (for throwaway bobbin) oo0o0oooooooooo
19 HCBO04131 Rotary hook retainer oooo
20a HCB05007 Thread cutting device ass'y oooooo ~ 1091013A
20b uHCB05008 Thread cutting device ass'y oooood 1092001A ~
This can be substituted for "20a",spare parts "I","J"0 0 0 0 0 "20a"0 0 O
"I", "J" should be used together. 0
21a HCBO5A10 Thread cutting device base ass'y oooooo ~ 1091013A
21b HcBO5A11 Thread cutting device base ass'y oooood 1092001A ~
This can be substituted for "21a",spare parts "I',"J"0 000 0"21a"0 0 O
"I", "J" should be used together. 0
22 HCD79390 Keeper solenoid ass'y O00ooooooo
24 HCA04060 Drive shaft retainer B ooooogo
26 HMF04260 Flat head screw ooooogo
27 HCD05033 Knife ass'y oooooon
28 HCB05053 Knife drive shaft ass'y ooooooood
31 HCB05090 Holder retainer oooooo
32 HCB05070 Bobbin thread holder oooooo
33 HCB05080 Holder support oooooo
34 HCB05062 Fixed knife oooo
35 HCB04076 Needle plate (for flat sewing) oo0oooooo
36 HCB04087 Needle plate (for cap frame)(option) oo0oooooo
37 MPZ00040 Screw for needle plate oooooo
38 MPZ02560 Slider (7.2x11x0.5) 0000o0O0O0dor7.2x11x0.50
41 MPZ02470 Spring pin (2.5x10) 00000000 2.5x100
47 MPR00420 E-ring (E-4) 0oooooE-40
52 MPR00300 E-ring (E-2) 0oooooEe-20
53 HCB04150 Keeperrod ooooooo
54 HCD04033 Keeper ass'y ooooooo
55 HCD04081 Stopper bracket oood
56 HCM04150 Spring A oooooo
A SSAA03010 Hex socket set screw (M3x10) 0000o0o00ooogM3xion
B NHCA03000 Hex nut(M3) gooooomM3nooo
C SSAA04004 Hex socket set screw (M4x4) 000000000 0M4x40
D SSAA03003 Hex socket set screw (M3x3) 000000000 dM3x30
E SAAA03006 Hex socket button head screw (M3x6) 00000o000o0onom3xen
F SCBD04008 Hex socket head cap screw with flange (M4x8) 0o0ooboooooonDDdmaxsd
G SPAK2F004 Pan head screw (phillips, M2.6x4) 0000000000 0M2.6x40
H WPAK2F000 Plain washer (M2.6) 000ogmMz.eO
| SCFA04010 Hex socket low head screw (M4x10) 000000000000 M4x100 1092001A ~
J SCFA04016 Hex socket low head screw (M4x16) 000000000000 M4x160 1092001A ~
K SCBA03006 Hex socket head cap screw with flange (M3x6) 0oooboooooonDDdMm3xed
L SGAK04008 Flathead screw (cross recesed head, M4x8) 0 0 0 00 0 0O OO M4x80
M SAAA03006 Hex socket button head screw (M3x6) 00000o000o0onom3xen
N SCFA04008 Hex socket low head screw (M4x8) 00000000000 OM4x80 ~ 1091013A



THREAD CUTTING DRIVER o 41




THREAD CUTTING DRIVER OO OOOO

4a-1

0O 00 Oooood ood sapa21 00O
Ass'y El't Parts No. Parts Names Note

1 HCB06501 Thread cutting bracket oo0DoDOoOoDoooo

2 HCB06561 Eccentric pin goodo

3 HCBO06570 Thread cutting rod A oooooooo

4 HCB06590 Thread cutting rod B oooooooo

5 HCBO06630 Thread cutting rack oopooono

6 HCBO06640 Thread cutting rack guide oo0DoDOoOoDoooo
7a HCB06165 Rod ass'y oooo ~1044017A
7b HCB06166 Rod ass'y oooo 1044018A ~

This can be substituted for "7a". "7a" 0000

8 HCBUO06251 Thread cutting driver ass'y HCHOOOOOODO

9 HCJ70120 Sensor relay J cable ooooooJood
10 HCBUO06570 Thread cutting rod ass'y HCHOOOOOOOO
11 HCB10033 Drive gear A goooodo o
12 HCB10042 Gear ooooooo
13 HCD79510 Pulse motor 0000000 (e 42-15)
14 EPP00523 Photo interrupter goooooood
15 MPAO00750 Stud oood
16 MPRO00300 E-ring (E-2) O000ooE-20
17 MPR00420 E-ring (E-4) O00000oE-40
20 HCA04060 Drive shaft retainer B goooooad
26 HCB06282 Fulcrum shaft gooooo

A SSAA03004 Hex socket set screw (M3x4) 000000000 0M3x40

B SSAA04004 Hex socket set screw (M4x4) 00000000 0OOM4xa0

C SCAA03004 Hex socket head cap screw (M3x4) 0000000 00M3x40

D SCAA04008 Hex socket head cap screw (M4x8) 00000000 OMax8O

E SBAD03008 Binding head screw (M3x8) O000000DOM3x80

F WPAA05000 Plain washer (M5) 000 0M50

G SPDK04006 Pan head screw (phillips, M4x6) 00000000000 M4xed






HEAD [ [][] 5a-1

od ooooo ggo SaQ218, 0O
Ass'y El't Parts No. Parts Names Note
1 HCB08340 Fasten collar ooooo
2 HCB08412 Barrel cam oooooo
3 MPB00920 Bearing (690472) 000donooeoodzzi
4 HCB08180 Bearing retainer oooooooo
5 HCB08012 Crank oood
6 HCB08042 Rod pin ooooo
7 HCB08640 Rod ass'y ooogd
8 HCB10141 Screw gogoooood
9 HCB00690 Needle bar boss stopper ooooooooo ~ 1022023
10 HCB08032 Crank pin oooooo
11 HCB08122 Head shaft ooooo
12 HCBO08681 Felt gogoooood
13 HCBO08067 Needle bar driver ass'y ooogd
14 HCB00710 Needle bar boss stopper R O0000D00O0OOR 1023001 ~

This can be substituted for "9",spare parts "15"00000"9"0oog

"15" should be used together.

Needle bar boss stopper L

This can be substituted for "9",spare parts
"14" should be used together.

gooooobogoLl 1023001 ~

"14"0pogootetnonog

15 HCB00720

20 HCBO08244
21 HCBO08216
22 HCBUO08071
23 HCBO08501

good
goooooooo
goooooboooooon
goooooboooooon

Face plate

Positioning plate ass'y
Positioning roller ass'y
Jump solenoid ass'y

26 HCB08092 Jump bushing oooooooo
27 MPR00530 G-ring (G-9) cGUooooe-9u
28 HCB08331 Take-up lever guide base oooooooo
29 HCB08323 Take-up lever guide bar oooooo
30 HCBU08052 Take-up lever crank ass'y ooooooono
31 HCBO08314 Take-up lever drive shaft oopooooo
32 HCBU08082 Crank ass'y ooooooo
33 HCB08660 Eccentric roller shaft ass'y oooooog
34 HCB08650 Roller shaft ass'y ooogd
35 HCB08076 Jump arm ooooooo
36 HCB08111 Jump spring oooooo
37 HCD08133 Needle bar driver ood

A SCAA05020 Hexagon socket head cap screw (M5x20) 000000000 M5x200

B SCFA04008 Hexagon socket low head screw (M4x8) 000000000000 M4x80
C SSAA05006 Hexagon socket set screw (M5x6) 0000000000 M5xe0

D SSAA04006 Hexagon socket set screw (M4x6) 0000000000 M4axed

E WPCA4E13016 Plain washer (4x13) 000 04x130

F WSAA04000 Spring lock washer (M4) O00o0ooMan

G SCAA04010 Hexagon socket head cap screw (M4x10) 000000000 M4x1o0

H SPFD04008 Pan head screw (phillips, M4x8) 00000000000 M4x80

| SCBA04006 Hex socket head cap screw with flange (M4x6) 000000000000 O M4xe0
K NHBA05000 Hexagon nut (M5) O00000omMmsOo

J SPDD04006 Pan head screw (phillips, M4x6) 00000000000 M4xed

L WSAA05000 Spring lock washer (M5) 00000M50

M WPBAO05000 Plain washer (M5) 0000Ms0

N SCFA04010 Hexagon socket low head screw (M4x10) 000000000 0DO0OMaxao0
O WPBA(04000 Plain washer (M4) 0000m40

P WPAA03000 Plain washer (M3) 0000M30



6a-1

S2VA01

PRESSURE FOOT

23

0]

uganntiaiagnaaiiIenoauIRRReIl) @




PRESSURE FOOT

6a-1

000

0 oo ooooo g SAR420 00
Ass'y El't Parts No. Parts Names Note
1 HCBU13030 Leverass'y 00ooooooon
2 HCB13030 Fulcrum shaft gooooooad
3 HCB13361 Lever shaft C ass'y ooDoooo cono)
4 HCB13152 Detecting plate gog
5 HCB13023 Link gooooooad
6 HCB13042 Lever shaft A gooooo g
7 HCB13294 Guide gooooo
8 HCB13081 Guide bar boss oooooo
9 HCB13370 Pressure foot guide bar o0oDoOooDoo
10 HCB13380 Pressure foot o0oDoOooDoo
11 HCD79510 Pulse motor goooooad
12 HCB13105 Bracket ass'y goooooooon
13 HCB10042 Gear goooooad
14 MPROO0300 E-ring (E-2) 0oooooE-20
15 HCB10033 Drive gear A goooodoob o
17 HCB13273 Gear gooo
18 HCB13171 Pin gooo
19 HCB13161 Roller gooooo
20 HCB81115 Sensor board ass'y ooooooo
21 HCBU09030 Block ass'y ooooooodg
22 HCBU13040 Pressure foot ass'y gooo
23 HCB09061 Guide shaft ooooooo
25 HCB13232 Pressure foot spring gooooon
26 HCB01771 Screw oooooo
27 HCB09034 Link B gooooooad
29 HCB09052 Pin B goo
30 HCBU09020 Drive shaft ass'y ooooogo
31 HCB13211 Cam collar gooooooad
32 HCB13242 Cam gooooooad
33 MPR00470 E-ring (E-6) 0oooooE-ed
37 MPB00600 Plastic thrust washer (TW0920) JooobooOoooDDodoTwos2o0
41 MPRO00420 E-ring (E-4) 0oooooE-40
46 MPR00290 E-ring (E-3) 0oooooE-3d
52 PSA05B013 Plastic thrust washer (5.2x8x0.13) 000000005.2x8x0.130
54 HCB13390 Pressure foot bracket oooood
55 HCB13310 Pressure foot guide plate B oooooogo o
56 HCB13341 Spacer ooooo
57 HCB13350 Pressure foot guide plate A ass'y ooooooo oo
A WPAA08000 Plain washer (M8) 0000M80
B SPDK04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
C SSAA03004 Hex socket set screw (M3x4) 00000000 DOM3x40
D SPDD03006 Pan head screw (phillips, M3x6) 00000000000 M3xe0
E SSAA04006 Hex socket set screw (M4x6) 0000000000 OMaxeO
F SCAD03006 Hex socket head cap screw (M3x6) 000000000 M3xe0
G SPFK03006 Pan head screw (phillips, M3x6) 00000000000 M3xe0
H SPDK04008 Pan head screw (phillips, M4x8) 000000000 0ODOM4x80
| SSAA04005 Hex socket set screw (M4x5) 00000000 DOM4xs0
J SPFD03012 Pan head screw (phillips, M3x12) 00000000000 M3x120
K SSAA04006 Hex socket set screw (M4x6) 0000000000 OMaxeO
L SSBA04005 Hex socket set screw (M4x5) 00000000 DOM4xs0
M WPBAQ04000 Plain washer (M4) O0000M4a0
N WSADO04000 Spring lock washer (M4) 00000mM4d
O NHADO04000 Hex nut (M4) O0o0o00ooman
P SPAD02003 Pan head screw (phillips, M2x3) 00000000000 M2x30
R SSAA03004 Hex socket set screw (M3x4) 00000000 DOM3x40



7a-1

SAR420

NEEDLE BAR CHANGE UNIT




NEEDLE BAR CHANGE UNIT 0O 0O [

/7a-1

O o0 ooooo aoo SAR420 [ [J
Ass'y ElI't Parts No. Parts Names Note
1 HCD79510 Pulse motor ooooooo
2 HCB10033 Drive gear A goooooo o
3 HCR10060 Plate ooo 1057001A ~
This can be substituted for "16",spare parts o0 oooo"Metuoog
"9" should be used together.
4 MPRO0O0300 E-ring (E-2) 0oooo0Ee-20
5 HCB10042 Gear goooooad
6 HCB10021 Drive shaft A aoo o
7 HCB10051 Drive gear B googo o
8 HCB10142 Screw goooooad
9 HCR10070 Shaft ooog 1057001A ~
This can be substituted for "16",spare parts "3'DoO0o0o"e'0ood
"3" should be used together.
10 HCB10065 Drive shaft B goo o
11 HCB10076 Cam ogoooo o
12 HCB10180 Base ass'y goooooad
13 HCB81115 Sensor board ass'y ooooooo
14 HCB10091 Sensor bracket ooooooo
15 HCB10080 Slit collar ooooooo
16 HCB10100 Hold plate B goodo ~ 1056034A
17 HCB79600 Potentiometer ass'y ooooboooooo
19 MPRO0O0080 E-ring (E-5) 0o0o0o00oOoEe-50
25 HCB10192 Knob agooooo
26 HCB55580 Position marker gooooooa
A SSAA03003 Hex socket set screw (M3x3) 000000000 0M3x30
B SPFK03006 Pan head screw (phillips, M3x6) 00000000000 M3xe0
C SSAA03006 Hex socket set screw (M3x6) O0o0o0ooooooM3xed
D SCAA04012 Hex socket head cap screw (M4x12) 0000000000 M4xaz20
E MPPW03012 Spring pin (3x12) O0000000003x120
F SPDD03006 Pan head screw (phillips, M3x6) 00000000o0oodM3xen
G SSAA04005 Hex socket set screw (M4x5) 000000000 0M4xs0



MOVING HEAD 1 o Ba-1

16

(s )

)
)
., o0

,
N
.

\ (
,
,

=
(6}



MOVING HEAD 1 [J U] [0 [0 [ [

8a-1

0 oo ooooo goo sas313 OO
Ass'y El't Parts No. Parts Names Note
1 HCB12014 Moving head godobooogolzodd
2 HCB10113 Roller shaft oono
3 HCB10123 Roller good
4 HCB12093 Take-up lever ass'y ooooo
5 HCB12061 Take-up lever shaft goooobo12o000
6 HCB12021 Upper rail 00000(@0)LM@200)
7 HCB12570 Needle bar boss check plate (metallic) oooooooboo
8 HCB12391 Lower ralil ooooo@)o12000
9 MPAO00300 Plastic washer (CC-0816-10) (for adjustment) 0O 0O 000 0O (CC-0816-10) (0 O O)
10 HCB12190 Cushion goooo
11 HCB12361 Needle bar boss B ooooo
12 HCB12120 Needle bar boss oood
13 HCB12132 Screw for needle bar boss oooooooo
14 HCB12181 Needle bar spring good
15 HCB12200 Felt good
16 HCB12113 Needle bar oo
17 HCB12171 Needle holder ass'y oooooo
18 HCB12160 Screw for needle holder ooooo
19 MPZ03180 Needle (#11) 0 0O#110
20 HCA10130 Screw oood
21 MPR00470 E-ring (E-6) goooooEe-ed
29 HSA12030 Eyelet Ooooo@oooon)
A SSAA04004 Hex socket set screw (M4x4) 0000000000 M4ax40
B SCAA03008 Hex socket head cap screw (M3x8) 000000000 M3x80
C SCAA03012 Hex socket head cap screw (M3x12) 000000000 M3x120
D SCFA04008 Hex socket low head screw (M4x8) 000000000000 M4x80
E WSAA03000 Spring lock washer (M3) 00000M30
F NHAD04000 Hex nut (M5) ooooooMmso
G WSAD04000 Spring lock washer (M5) 00000M50
H WPADO04000 Plain washer (M5) 0000Ms0
I WPBD06000 Plain washer (M6) 0oooMed



MOVING HEAD 2 ome SD-1




MOVING HEAD 2 1 1 [0 [0 [ 2

8b-1

0O 00 Oooood ood SAQC27
Ass'y ElI't Parts No. Parts Names Note
2 HCB12311 Spring ooooo
3 HCB12371 Adjuster base oooooooag
4 HCB12381 Adjuster ooooo
5 HCB12282 Pin 00
6 HCB12542 Lower front panel with eyelet goooboboooboooon
7 HSA12270 Thread adjusting spring goooo
8 HCB12231 Spring holder O
9 HCB12262 Thread support goodo
10 HCB12271 Thread guide plate gog
17 MPR00290 E-ring (E-3) O0000oE-30
19 HCB15010 Lighting bracket googooood
20 HSA12151 Spring bracket goooogo
21 HCB81163 Front lighting board ass'y goooooooo
22 HCB15020 Lighting cover goooooooo
23 MPA00620 Plastic washer (/6x3.3xt0.8) 0000000000 6x3.3xt0.80
27 HSA12030 Eyelet Oo0ooo@ooon)
A SBAK04008 Binding head screw (M4x8) 000000 0OD0OM4x80
B STAD04012 Truss head screw (phillips, M4x12) 000000000 0DOOM4x120
C NHCDO04000 Hex nut (M4, JIS type 3) O0o0oooMm4,300
D SCEA03006 Hex socketlow head screw (M3x6) 00000000000 M3xed
E SBAK03005 Binding head screw (M3x5) O000000D0OM3x50
F SBAK04005 Binding head screw (M4x5) 000000 0OD0OM4x50
G WPADO04000 Plain washer (M4) 0000M4A0
H SPAD03005 Pan head screw (phillips, M3x5) 0000000000 0M3x50
| STAD04006 Truss head screw (phillips, M4x6) 00000000000 OMaxeO



THREAD CATCHER 1 owr Ja-1




THREAD CATCHER 1 ][] [ [J[]

9a-1

OO0 Oooood ood SAQ906 OO
Ass'y ElI't Parts No. Parts Names Note
1 HCBU14011 Thread catcher ass'y goooogo
2 HCB14018 Bracket oooooooooooo
3 HCB14124 Sheet ooooooo
4 HCB14292 Hook (t0.6) 0000oooo (to.e)
5 HCB14136 Guide ooooooo
7 HCB14151 Guard plate goooooad
9 HCB14081 Link ooooooooo
13 HCB14101 Screw ooooooooo
14 HCB14070 Rod ooooooo
15 HCB14091 Link screw goooooood
16 MPR00420 E-ring (E-4) O00000oE-40
17 MPRO0O0300 E-ring (E-2) O000ooE-20
18 HCB10042 Gear ooooooo
19 HCB10033 Drive gear A goooodo o
21 HCD79510 Pulse motor goooooad
22 EPP00523 Photo interrupter goooooood
23 HCB14140 Sensor bracket ooooboooooo
37 MPA0O0170 Plastic thrust washer (5x9x0.3) 00000000 5x9%0.30
A SPDK03008 Pan head screw (phillips, M3x8) 000000000 0DOM3x80
B STAK03006 Truss head screw (phillips, M3x6) 000000000 0DOOM3xeO
C WPBDO03000 Plain washer (M3) 0000M30
D WSADO03000 Spring lock washer (M3) 0o0o00om3gd
E NHCD03000 Hex nut (M3) oo0ooooM3DooO
F SSAA03003 Hex socket set screw (M3x3) 000000000 0M3x30
G SPFK03004 Pan head screw (phillips, M3x4) 000000000 0D0OM3x40
H SPFK03006 Pan head screw (phillips, M3x6) 00000000o0oodM3xen
| SPDK04008 Pan head screw (phillips, M4x8) 00000000000 M4x80



Ob-1

S2VA01

THREAD CATCHER 2




THREAD CATCHER 2 101 [ [ [ 9b-1

agoooo oo S2wa0l1 0O 0O
Ass'y ElI't Parts No. Parts Names Note
1 HCB14A10 Guard holder (upper) ass'y 00DOo0DOoooOooooa
25 HCB914022 Thread holder ass'y ooooooooao
31 HCB14194 Spacer ooooog o
32 HCB14172 Holder (lower) oooooo12000
A SGAKO2006 Flat head screw (phillips, M2x6) 0000000000M2x60

B SCBA03006 Hex socket head cap screw with flange (M3x6) 000000000000 0O M3x60



THREAD TENSION s 102-1

o

[




THREAD TENSION [ [ []

10a-1

0 oo ooooo goo SAR420 00
Ass'y ElI't Parts No. Parts Names Note
1 HCBU16021 Thread tension bracket ass'y oo0DoDOoOoDoooo
2 HCB16404 Rectifier goooo
3 HCB16392 Thread eyelet ooad
4 HCB16466 Front cover goooooood
5 HCB79610 Front cover switch ass'y gooooooooooo
6 HCB16480 Stopper ooooooo
7 HCB16302 Thread tension ass'y ooooo
8 HCB16133 Thread guide bar oono
9 M0445092 Detecting roller oopooono
10 MPAO0O0130 Plastic washer (CC-0307-05) 00000000 Cc-0307-050
11 HCB16024 Roller shaft goooooad
12 HCB16470 Slit disc goooooad
13 HCB16212 Thread guide unit ooooo
14 HCB81055 TC12 board ass'y ooooooo
15 HCB16040 Sensor bracket ooooooo
16a HCB16094 Rear cover oooad ~ 1029026A
16b HCB16095 Rear cover 0000 1029027A ~
This can be substituted for "16a". "lea" 0000
17 MPZ02330 Catcher goooooood
19 EPNO00090 Cable clamp (CKN-10) 0000000 (CKN-10)
28 HCB16290 Roller shaft support oood
29 HCB16600 Hinge plate gog
30 HCB16610 Fixing plate googo
31 HCBU16032 Front cover ass'y ooooboooooo
32 MPR0O0590 E-ring (E-4) ooooooEe-40
33 HCB16590 Pivot ooo
34 HCB16620 Snap pin oooooo
35 HCB16580 Pivot receiver plate oooo
36 HCB16570 Pivot stud oooOoooo
A SPDK04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
B SPDD03010 Pan head screw (phillips, M3x10) 0000000000 OM3x100
C SBCK2C008 Binding head screw (M2.3x8) 00000000 M2.3x80
D SBAK03006 Binding head screw (M3x6) O000000D0OM3xe0
E WPAD04000 Plain washer (M4) 0000M4A0
F WSADO04000  Spring lock washer (M4) 00000M40
G NHADO04000 Hex nut (M4) O00o00ooman
H SPDD03006 Pan head screw (phillips, M3x6) 00O0000o0o0oooodM3xen
| SPDK04008 Pan head screw (phillips, M4x8) 00000000000 M4x80
J SPDD03008 Pan head screw (phillips, M3x8) 000000000 0DOM3x80



11a-1

S2VA01

THREAD STAND




THREAD STAND [J [J [ []

11a-1

oo ooooo oo S2ma0l1 0O 0O
Ass'y ElI't Parts No. Parts Names Note
1 HCB20111 Thread stand oood
2 HCB20131 Thread stand felt ooooooo
3 HCB20121 Thread stand pin oooo
4 HCB20260 Thread guide pillar B oooooo
5 HCBU20011 Thread guide bracket ass'y oooooood
6 HCB20064 Upper rectifier oooooo
7 HCB20091 Thread guide oood
8 MPZ02340 Wave washer (BW-1) 0000000000BW-10
10 HCB20240 Knob nut ooooooo
A SGAK06010 Flat head screw (phillips, M6x10) 000000 o0o0oomexion
B WPAD12000 Plain washer (M12) 0O000M120
C WPADO6000  Plain washer (M6) 00 0omMed



SAQ512 1 2a-1

X CARRIAGE




X CARRIAGE OOOOOO

12a-1

0O 00 Oooood ooodn sap512(] O O
Ass'y ElI't Parts No. Parts Names Note
1a HCB24402 X carriage cover oooo ~1025019
1b HCB24403 X carriage cover oooo 102502001
This can be substituted for "1a". "la"000o0d
2 HCB79201 X pulse motor ass'y oooooooag
3 HCB24230 Pulse motor bracket ooooo
4 HCB24242 Motor pulley googooood
5 HCB43211 Switch pin ooooo
6 HCB79661 Limit switch ass'y ooooooooo
7 HCB43200 Switch bracket oo0DoDOoOoDoooo
8 HCB24410 Spring oood
9 MPR00290 E-ring (E-3) O0000oE-30
10 HCB24371 Sensor bracket ooooooooo
11 HCB24271 Idler shaft ass'y gogoooood
12 HCB24251 Idler pulley googooood
13 HCB24380 Washer good
14 MPRO00420 E-ring (E-4) O00000oE-40
15 HCB24261 Tension pulley goooooooo
16 HCB24301 Tension pulley bracket ass'y goooooood
17 HCB24330 Plate nut good
18 HCB24343 Guide connecting plate oooooo
19 HCB24351 Detecting plate gono
20 HCB24364 Sensor bracket oooooooo
21 HCB81104 X limit sensor board ass'y googooood
22 MPV00710 Timing belt 000000000 B150-S2M-8800
23 HCB24441 X carriage base ass'y goooo
24 HCB24392 Guide A oood
25 HCB40012 Connecting plate ooood
26 HCB81104S X limit sensor board ass'y (Sensor) oo0o0o0ooOooooboon
27 HCB81104H X limit sensor board ass'y (Relay) oo0oooooboooobooo
28 HCBU24140 X switch bracket ass'y gboooobgoooo
34 EPN00060 Clamp (NK-5N) 00000000 0D0NK-5NO
A SCAA04012 Hex socket head cap screw (M4x12) 0000000000 M4xa20
B WSAA04000 Spring lock washer (M4) 00000M40
C WPBA04000 Plain washer (M4) 0000M4A0
D SCAA04008 Hex socket head cap screw (M4x8) 00000000 OMax8O
E SSAA04004 Hex socket set screw (M4x4) 000000000 OM4xa0
F SPAC02010 Pan head screw (phillips, M2x10) 00000000000 M2x100
G SPDD03006 Pan head screw (phillips, M3x6) 00000000000 M3xed
H SPDK04006 Pan head screw (phillips, M4x6) 00000000000 M4xed
| SPDK04008 Pan head screw (phillips, M4x8) 00000000000 M4x80
J SCAA05010 Hex socket head cap screw (M5x10) 000000000 Msx100
K WSAA05000 Spring lock washer (M5) 0O0000Ms0
L WPAA05000 Plain washer (M5) 000 0M50
M SCEA05008 Hex socket low head screw (M5x8) 00000000000 M5x80
N SCAA02004 Hex socket head cap screw (M2x4) 00000000 0OM2x40
O SCAA03008 Hex socket head cap screw (M3x8) 000000000 M3x80
P SCEA03006 Hex socket low head screw (M3x6) 00000000000 M3xe0
Q SGAD03008 Flat head screw (phillips, M3x8) 0000000000 M3x80
R SBAK03004 Binding head screw (M3x4) O000000D0OM3x40
S SCAA03015 Hex socket head cap screw (M3x15) 000000000 M3x150



13a-1

Y CARRIAGE 1




Y CARRIAGE 1 OOOOOODO 1

13a-1

0 oo ooooo goo sar420 [0
Ass'y ElI't Parts No. Parts Names Note
1 HCB25061 Y carriage base (right) oooOoooo
2 HCB25071 Y carriage base (left) oooOoooo
3 HCB25290 Guide Y o000
4 HCB25320 Idler shaft A goooo o
5 HCB25341 Collar A goo o
6 HCB25153 Idler pulley ass'y 0o0o0oooooooo
7 HCB25264 Sensor bracket oooOoooo
8 HCB81115 Sensor board ass'y ooooooo
9 HCB25191 Guide connecting plate oooooo
10 HCB25200 Belt holding plate gooooo
11 HCBU25110 Drive shaft support ass'y gooooo
12 HCB25361 Fixing plate gono
13 HCB25113 Tension pulley goooooood
14 HCB25310 Tension shaft gooooo
15 MPVO00720 Timing belt 00000 D0O0ddB200-S2M-8481
16 HCB25351 Collar B goo o
17 HCB25330 Idler shaft B goooo o
18 HCB25372 Tension base ooooo
19 HCB25381 Tension bracket oopooono
20 HCB25102 Drive pulley gooooo
21 HCB25090 Drive shaft gog
22 HCB25082 Coupling gogoooood
23 HCB00632 Y carriage bracket (right) oooOoooo
24 HCB79210 Y pulse motor ass'y oooooooo
25 HCB00650 Y carriage bracket (left) ooooooo
26 MPB00960 Bearing (L-1060Z22) 00o0doooL-10e0zz0
27 HCA24180 Flat head screw (phillips, M3x6) 000000 OoDbOoOM3xed
A SPDK04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
B SSAA03004 Hex socket set screw (M3x4) 000000000 0M3x40
C SCAA03006 Hex socket head cap screw (M3x6) 00000000 oM3xen
D SPDD03006 Pan head screw (phillips, M3x6) 00000000000 M3xe0
F SGAD03008 Flat head screw (phillips, M3x8) 000000000 0M3x80
G SCAA04010 Hex socket head cap screw (M4x10) 0000000000 MaxaoO
H WSAA04000 Spring lock washer (M4) 00000M40
| WPKA04000 Plain washer (M4) 0000M4A0
J SPDK04008 Pan head screw (phillips, M4x8) 00000000000 M4x80
K WPAA04000 Plain washer (M4) 0000M4a0
L NHAA04000 Hex nut (M4) oogooooman
M SCAA04020 Hex socket head cap screw (M4x20) 000000000 Max200
N SCAA04012 Hex socket head cap screw (M4x12) 0000000000 M4xaz20
O SSAA04005 Hex socket set screw (M4x5) 00000000 0OOM4Ax50
P SBAK03004 Binding head screw (M3x4) O000000D0OM3x40



Y CARRIAGE 2 e 130-1

"'l((, \\
H 0 -

o )24

Remove and disused



Y CARRIAGE 2 UOO0OOODO O

13b-1

O oo ooooo oo s2mva01 OO
Ass'y ElI't Parts No. Parts Names Note
1 HCBU25040 Arm ass'y oood
2 HCB25212 Detecting plate ooo
4 HCB25290 Guide Y ooo o
5 HCB25301 Connecting plate B oooooo o
A SPDD03006 Pan head screw (phillips, M3x6) O000o0o0o0o000OM3xed
B SCEA03006 Hex socket low head screw (M3x6) 00000000000M3x60
C SBAK04008 Binding head screw (M4x8) ODO0O00000omaxsn
D SCEA03004 Hex socket low head screw (M3x4) 00000000000M3x40
E SCAA03006 Hex socket head cap screw (M3x6) O0000o00oom3xed
F SCGA03014  Hex socket head cap screw (M3x14) 000000000M3x140
G SCAA03008 Hex socket head cap screw (M3x8) O0000o00oom3xsd
H WPADO3000 Plain washer (M3) 000oOMm3d



ELECTRIC PARTS o 14a-1




ELECTRIC PARTS 0O 00O

14a-1

O 00 ooooo ood sar420 00O
Ass'y ElI't Parts No. Parts Names Note
1 HCB81174 CONT-S2 board ass'y (CPU board ass'y) CONT-s20 00 (CcPUO O O)
5 HCB27010 Fuse blacket oo0DoDOoOoDoooo
6 HCB79640 Fuse holder ass'y ooooooooo
7 HCB79630 Socket ass'y ooooooo
8 EPF00360 Fuse (6A) 000006AD
9 EPS00891 Power switch oooooo
10 HCB27021 Noise filter bracket goooooooooooo
11 HCD27511 CPU board bracket gooooooooo
12 HCB27231 CPU board bracket gooooooooo
13a HCB27242  Timing detecting board bracket 000000000000 ~ 1060024A
13b HCB27540 Timing detecting board bracket 000O0O0o0O0O0o0ooo 1060025A ~
This can be substituted for "13a". "13a" 0000
14 HCB81095 Timing detecting board ass'y ooooooooboo
15 HCB27220 X motor cable bracket goooooooooooo
16 EPN00540 Clip oooooooon
17 HCB27262 Power supply bracket goooooood
18 HCB79250 Power supply (100V) 0o0oooogog (1oov)
18 - - -
20 HCB79571 Inverter set (100V) Fuji O000ooooo@aoov)do
20 HCB79561 Inverter set (200V) Fuji O0000ooooo@oov)dd
21 EPK00890 Clamp filter ooooooooo
24 HCBO01772 Screw oooooo
29 EPN00070 Clamp (NK-6N) 0000000000 NK-6NO
35 EPF00500 Short bar oooooo
36 HCR51060 Earth marking label P15 ooboodbDe 15
37 EPK00890 Clamp filter ooooooooo
42 EPN00090 Cable clamp (CKN-10) 0000000 (CKN-10)
43 EPK00910 Clamp filter ooooooooo
47 EPK01120 Power supply (200V) oO0oooogno (200v)
48 HCB27410 Power supply bracket goooooood
49 HCB27420 Power supply cover goooogo
50 HCB16570 Stud oood
51 EPN00080 Cable clamp (CKN-07) (for 200V) 0000000 (CKN-07) (200V O)
58 EPK01130 Core filter (for 200V) ooogoo (2oov O)
A SPDD03006 Pan head screw (phillips, M3x6) 00000000000 M3xed
D SPDK04008 Pan head screw (phillips, M4x8) 00000000000 M4x80
E SPDK04010 Pan head screw (phillips, M4x10) 00000000000 M4x100



. 1ba-1

CONTROL BOX 1




CONTROLBOX1 O0UOOUOOUODOOO1

15a-1

O oo ooooo aoo sAar301 [0
Ass'y ElI't Parts No. Parts Names Note
la EPZ01180 Core module 0000000 (CC-9M-NA37-z1)  ~ 1021017
1b HCD79610 7in. MX Core module 7000MXO0000000 1021018 ~
This can be substituted for "1a",spare parts "10b"D00D00O"a"0000
"10b" should be used together.
2 EPZ01223 Memory card goooooad
3 EPZ01190 Battery 00dooDdcRr20320 ~1053012A
4 HCD72732 BOX cable BOXO OO
5 HCD72522 Switch cord goswoono
6 EPN00830 Cable bushing oo0oooooo
7 HCD79590  Gasket 0oooo 1021018 ~ 1027033
8 HCD79960  Gasket 0oooo 1028001A ~
9a HCD29A10  T-P panel assly T-P/S3 V4R ~ 1027033
9b HCD29A12 T-P panel ass'y T-POOOO 1028001A ~
This can be substituted for "9a". "Qa" 0000
10a HCD81210  LCD-CE-U board ass'y LCD-CE-U0 OO ~ 1021017
10b HCD81221 LCD-CE-MX board ass'y LCD-CE-MXO OO 1021018 ~ 1053012A
This can be substituted for "10a",spare parts "1b"O O OO0 0O"10a"0 00O
"1b" should be used together. O
10c HCD81222 LCD-CE-MX board ass'y LCD-CE-MXO OO 1053013A ~
This can be substituted for "10b",spare parts  "1b"O O OO0 0O"10b"0 0 O
"1b" should be used together. O
11 HCD29317  Rear cover 0oooo ~ 1027003
12 HCD29590 Rear cover ooooao 1028001A ~
This can be substituted for "11". "11"0000
13 HCD29433 Sealed case A ooooooog
14 MPA00690 Stud 0o00oooODodBSB-318-6E0
17 HCD79570 Display bracket set oo0oooooboo ~1027033
18 HCD79540 LCD unit ass'y ooooooog ~1027033
19 EPZ01480 Touch panel gooooo 1028001A ~
20 EPZ01490 7in LCD 700 0LCD 1028001A ~
21 HCD79650 Display bracket A ass’y 00O0000DOODOOoA 1028001A ~
24 HCD29303 Front panel goooogo ~1027033
25 HCD29582 Front panel goooogo 1028001A ~
26 HCD29444 Sealed case B oooooood ~1027033
28 HCD81160 TP-switch board ass'y TP-SWO O O
33 HCD50030 Key top (CUT) ooodooooooo
35 HCD50040 Button (START/STOP) oodoooooo/ood
36 HCDU29303 Display module HDM07000T ooo0o00000000HDMO7000T
A SBCK03008 Binding head tapping screw (M3x8) PTOOODOODOM3x80O
I SBAD03006 Binding head screw (M3x6) 00000000 M3x60
L SBCK03006 Binding head tapping screw (M3x6) PTOOODOOODOM3x60



AP617 1 5b'1

CONTROL BOX 2




CONTROLBOX2 O0OU0OOOOOUODOO 2

15b-1

0 oo ooooo goo sapc27 OO
Ass'y ElI't Parts No. Parts Names Note

1 HCB29491 Arm support shaft oooooo

2 HCB29463 Arm C gogooc

3 HCB29473 Arm D goooob

4 HCB29482 Arm E JgodonoE

5 HCB29510 Arm F JgodooFr

6 HCD29152 Support shaft A oooA

7 HCB29520 Arm G gooooe

8 HCD79450 Emergency stop switch (with cable) Oo0oooO0ooooooooao

9 HCD29480 Emergency stop blacket ooooooooo
10 MPROO0OO080 E-ring (E-5) JoooooEe-50
11 EPKO00890 Clamp filter goooooood
12 EPN00800  Clamp 0000000 (ES-6U) ~ 1042016A
36 HCD37091 Knob screw A (M4) ooooo

A SCBD04008  Hex socket head cap screw with flange (M4x8) JoooooooodnoooMaxsd

B SCGD04008 Hex socket head cap screw (M4x8) 00000000 OMax8O

D SBCD04010 Binding head screw (phillips, M4x10) 00000000 M4x100

G SBAD03006 Binding head screw (phillips, M3x6) O000000D0OM3xe0

H SPDD04008 Pan head screw (phillips, M4x8) 00000000000 M4x80



LASER POINTER e 19C-1




LASER POINTER U0 000000

od ooooo ggo SAT418 [
Ass'y El't Parts No. Parts Names Note
4 HCB914530 Laser holding block ass'y ooo000ooooooo
5 HCB14151 Guard plate oopooooo
7 HCR51010 Caution sticker ooooooo
8 ESHJP60290 Plastic thrust washer (LL-4106-02) Jo0dooDOdLL-4106-020
9 HCBU14030 Laser pointer unit ass'y Oo0oooooooooo
10 HCB79651 Laser pointer ass'y oooooooood
A SSAA03003 Hex socket set screw (M3x3) 0000o0o0ooodM3x3d
B NHCD04000 Hex nut (M4) gooooomM4aooono
C SCJF04006 Hex socket low head screw (M4x6) O00000000000000M4x60
D SCJF04004 Hex socket low head screw (M4x4) O00000000000000M4x40

15¢-1



S2MA01 1 6a_ 1

FRAME BASE




FRAME BASE [ [ [J[]

16a-1

oo ooooo aoo S2wr0l1 O 0O
Ass'y ElI't Parts No. Parts Names Note

1 HCBW40015 Frame base ass'y ooooooo

2 HCB40132 Bracket oood

3 MPB00250 Bearing (L168022) O000000L16e80zz0

4 HCB40041 Screw oooooooo

5 HCD37210 Hold spring oooooo

6 HCB40090 Positioning pin C Oooooo o

7 HCB43221 Knob bolt oood

9 MPB00250 Bearing (L168022) O000000L16e80zzO
10 HCB40121 Arm agoooo
11 HCB40100 Tubular frame hold arm (right) oooo
12 HCB40110 Tubular frame hold arm (left) oooo
13 HCD37311 Hold spring base R OO0OdO0O0ooRrRO
14 HCD37321 Hold spring base L oooooooLlo

A SBAD0O4008 Binding head screw (M4x8) 00000000M4x80

B WPAAO5000 Plain washer (M5) 0000Ms0

C SBAKO04008 Binding head screw (M4x8) 00000000M4x80

D SCBD04006 Hex socket head cap screw with flange (M4x6) 0000000000 0O O M4AxeO

E NHCDO4000 Hex nut (M4) gooooomM4ononoo



BOBBIN WINDER woor L7A-1

/)
&




BOBBIN WINDER [ [J [1 [J []

O o0 ooooo ggo SANOO1 [0 0
Ass'y ElI't Parts No. Parts Names Note

1 HCB60014 Winder bracket ass'y ooooooooood

2 HCB79621 Motor ass'y ooooo

3 HCB60200 Spacer ooooo

4 HCB60056 Shaft o000

5 HCB60060 Spring ooooo

6 HCB60160 Lever ass'y oood

7 HCB60191 Guide oono

8 HCB60210 Cushion ooooao

9 HCB60103 Thread tension ass'y oooooooo
10 HCB60222 Shaft o000
11 HCB60230 Bobbin thread guide ass'y oooooood
18 MPRO0080  E-ring (E-5) 000000E-50

A SPDK04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
B SPAK02010 Pan head screw (phillips, M2x10) 00000000000 M2x100
C SCAA04012 Hex socket head cap screw (M4x12) 000000000M4x120

D NHADO4000 Hex nut (M4) 000000M4D

E SPAKO02004 Pan head screw (phillips, M2x4) 00000000000M2x40
F WPAKO2000 Plain washer (M2) O0oooM20

G SCAA03015 Hex socket head cap screw (M3x15) 000000000M3x150

H SSAA03004  Hex socket set screw (M3x4) 0000000000M3x40

17/a-1



ACCESSORIES 1

3.0

DD
£ 7 »
s ©
|




ACCESSORIES 1 D00 [J

17D-1

oo ooooo ggo CHTAO01 OO
Ass'y El't Parts No. Parts Names Note
1 EPK01141 Clamp filter goooooooo
2 HCB53060 Machine oil gooo
3 MPZ05780 Oiler gooo
4 EPZ00753 USB cable usBO OO
5 MPz05470 Tool box oono
6 -> l4a Fuse (6A) 00 0006AD
8 EPE00150 Power cord (for 120V) oooooagiz2ovod
8 EPE00130 Power cord (for 120V) Japan ooooooi1z2ovOo00O0d
9 HCBU53050 Power cord (for 200V) oooooozoovadO
10 EPEO00170 Power cord (for BS, England) 0000000000o0oon
11 EPE00160 Power cord (for CEE, Germany) O000000CEEODOOOO
12 -> 4a Bobbin ooad
13 EPE00180 Power cord (TIS type) OO0o0o0o0oTIS TYPEO
14 -> 8a Needle (#11) 0 0O#110
15 HCB55531 Shipping collar oo0boooDboog
16 EPZ01260 LAN cross cable oooooooooon
17 HCD29530 Stylus ooooo
19 HCM41185 PTA-15-360 PTA-15-360
21 FRA40093 PTA-32320-360 PTA-32320-360
22 HCB53012 #2 (+) Screwdriver oo@)ooooo
23 HCB53020 2 mm (-) Screwdriver (D)o oooooboo
24 HCB53120 2.5 mm hexagonal driver 0000o0o0oO00ooDoon
25 HCB53130 3 mm hexagonal driver oo0DoO0o0oooboooon
26 MPZ05830 Off set screwdriver ooooooooog
27 HCB53070 Brush ooooo
A SPHK05010 Pan head screw (phillips, M5x10) 000000000 0Msx1o0



ACCESSORIES 2 (OPTION) CDL101 17C'1




ACCESSORIES 2 (OPTION) 000 O(0OD0DODO)

oo ooooo aoo DAOr31 OO
Ass'y ElI't Parts No. Parts Names Note

4 FRA40502 Preparatory table ass'y (for PTA-32320) O0000000PTA-323200 O

5 FRA40431 Holding plate F (for WS-42440) 000000WS-424400 O

6 FRA40511 Holding plate | (for WS-42440) 000000WS-424400 O

7 FRA40371 Preparatory table A oooa

8 FRA40330 Clip oooooo

9 FRA40381 Holding plate A (for PTA-32320) O000000PTA-323200 O
10 FRA40451 Holding plate H (for PTA-32320) O000000PTA-323200 O
11 FRA40351 Round holding plate A 0ooooo
12 FRA40361 Round holding plate B 0ooooo
13 MD442350 Holder cushion oooooooood
14 FRA40311 Guide plate oono
15 FRA40300 Guide bar ooo
16 FRA40341 Base aa
17 FRA40320 Support plate oood

A SPCB05020 Pan head screw (Phillips, M5x20) O000000000dOMsx200

B SPCB05040 Pan head screw (Phillips, M5x40) O000000000OMsx400

C WPABO5000 Plain washer (M5) 0000Ms50

D NWAB05000  Wing nut (M5) 0DO00000O0Ms0

E SMADO3010 Pan head tapping screw (Phillips, M3x10) 000000000 o0ooomMm3xiod
F SKAK5A032 Round head wood screw (Phillips, 5.1x32 00000000005.1x320

17/c-1



-1

CBPC10 1 7d

ACCESSORIES 3 (OPTION)




ACCESSORIES 3 (OPTION) Doo3nooddod 47d-1

O 00 O00ooo ooo cBpcio OO
Parts Names Note

Ass'y ElI't Parts No.

1 HCBU30010 Table set (for HCH, HCS2) HCHOHCS20 OO OOoO

2 HCBU30020 Table set (for HCH, HCS2) (with legs) HCHOHCS20OOOOooooooono
3 HCB30A20 Table ass'y ooooo

4 HCB30030 Table B ooooB

5 HCB30A30 Table bracket E (L) 000000000 O00oECOLO
6 HCB30A40 Table bracket E (R) 0000000000 0EDORO
7 HCB30A50 Table bracket F oooooooooooFro

8 HCD37092 Knob screw (M4) oooad

9 HCB30A60 Thumb screw ass'y ooooooogH
10 HCB30040 Stud oooad
11 HCD30120 Table stay A goooooad
12 HCD30130 Table stay B ooooooo
13 MPZz02940 Adjuster ooooooooooooxooo
A SBAK06016 Binding head screw (M6x16) 00000000 Mex1e0

B NHAD06000 Hex nut (M6) 000000Men

C SWAK06010 Wing bolt (M6x10) 0000000 M6x100



ELECTRICAL CONNECTION DIAGRAM

SAN9O1 1 8 a- 1

Y limit
senser
board

Y cap
Limit
sensor
Foot
stop
sensor

Cut
stop
sensor

Timing circuit board

Lower thread
motor set

Laser
Pointer

Front Lighting
Board

Thread
cutstor
sensor

Needle
stop
sensor

Potentio
meter

Y-axis motor ]

Col
change

motor‘

g-e

Zo o o o
Front sw Q
cable2 set

Thread
) catch
motor

CN3

Foot
motor

Thread
Cut
motor

olenoid

Noise Filter

L1 L2

Inverter
unit

Main motor

C03 orB31

CO2 or C18

DC24v
Power %
supp ly

Comtrgft box
HDM-07000 type)

LCD+TP Unit

LCD-CE-U
circuit Battery

[CHl=S

TP-SW circuit
board

Emergency
sw set

& Fuse Holder

L,D//b
Power switch

whis
remoto OFF

A~
AC100~120V or
AC200~230V L INE

AC100~120V (18

Inlet set
or
AC200~230V (1)

AC power cable

LAN Cross Cable

USB Cable

X Carr lage

X-limit
Board

(o9 ta—

Ol

XL cable2 set
»

X=limit
Board A0S

CN1

[

X-axis Motor

CN3  CNz2

C16 <XMM) ]




ELECTRICAL CONNECTION DIAGRAM O 0O OO0

18a-1

O o0 ooooo aoo SANOO1 [0 0
Ass'y ElI't Parts No. Parts Names Note
A01-1 -> 15a Core module oooodoo
A02 -> 15a LCD-CE board ass'y oo0o-CceEODD0O0O0O0O
A03 -> 15a TP-switch board ass'y TP-SWO OO OO
A04 -> 14a CONT-S2 board ass'y (CPU board ass'y) CONT-S20 00 (CPUO O O)
A06 -> 10a TC12 board ass'y 0000 ooo
A07 -> l4a Timing detecting board ass'y ooooooooono
A08 -> 4a Sensor board ass'y ooooooo
A08 -> 6a Sensor board ass'y ooooooo
AO8 -> 7a Sensor board ass'y ooooooo
A08 -> 13a Sensor board ass'y ooooooo
A09 -> 12a X limit sensor board ass'y 0o0ooooood
A10 -> 8b Front lighting board ass'y ooooooooo
BO1 -> 7a Potentiometer ass'y ooo00oooooo
B03 -> 4a Pulse motor ooooooo
B0O3 -> 7a Pulse motor ooooooo
B03 -> 9a Pulse motor ooooooo
B04 -> 5a Jump solenoid ass'y 00oo00ooooooooo
BO6 -> 4a Sensor board ass'y ooooooo
BO8 -> 3a Keeper solenoid ooooooooo
B09 -> 12a X pulse motor ass'y 0O0oO0ooooo
B10 -> 13a Y pulse motor ass'y O000ooooo
B11 -> 2a Main motor ass'y ooooood
B12 -> 1l4a Inverter (100V) 0doooooooooo oo
B12 -> 1l4a Inverter (200V) 0doooooooooo oo
B13 -> l4a Power supply (100V) 0000000000000 00
B13 -> l4a Power supply (200V) 0000000000000 00
B14 -> 12a Limit switch ass'y ooooooooo
B15 -> 10a Front cover switch ass'y 00o0000o0oooooo
B16 -> 1b5a Emergency stop switch (with cable) ooooooooooooooo
B18 -> 1l7a Motor ass'y ooooo
B19 -> 1l4a Power switch oooooo
B20 -> 1l4a Socket ass'y ooooooo
B21 -> 1l4a Fuse (6A) OO0O0DO06AD
B22 -> 14a Fuse holder ass'y ooooooooo
B23 -> 15a Battery 000000CR20320
B24 -> 15a LCD unit agoooo
B25 -> 1b5a Memory card ooooooo
B29 -> 17b LAN cross cable 000 ooooooo
B30 -> 17b AC power cable ooooo
B31 -> 17b USB cable usBO OO0
B33 -> 15c Laser pointer ass'y oooooooood



ELECTRICAL CONNECTION DIAGRAM

s 182-2

Y limit
senser
board

Y cap
Limit
sensor

Timing circuit board

Lower thread
motor set

Laser
Pointer

Front Lighting
Board

Foot
stop
sensor

Cut
stop
sensor

Thread
cutstor
sensor

Needle
stop
sensor

Potentio
meter

Y-axis motor ]

Col
change

motor‘

g-e

Zo o o o
Front sw Q
cable2 set

Thread
) catch
motor

CN3

Foot
motor

Thread
Cut
motor

olenoid

Noise Filter

L1 L2

Inverter
unit

160

Main motor

C03 orB31

CO2 or C18

DC24v
Power %
supp Ly

Comtrgft box
HDM-07000 type)

LCD+TP Unit

LCD-CE-U
circuit Battery

[CHl=S

TP-SW circuit
board

Emergency
sw set

& Fuse Holder

L,D//b
Power switch

whis
remoto OFF

A~
AC100~120V or
AC200~230V L INE

AC100~120V (18

Inlet set
or
AC200~230V (1)

AC power cable

LAN Cross Cable

USB Cable

X Carr lage

X-limit
Board

Cuui

Ol

XL cable2 set
»

X=limit
Board A0S

CN1

[

X-axis Motor

CN3  CN2

C16 <XMM) ]




ELECTRICAL CONNECTION DIAGRAM O 0O OO0

O o0 ooooo aoo sapa21. 00

Ass'y ElI't Parts No. Parts Names Note
C02 HCB72020 Power relay cable (200V) 0oooogo (2oovo)
C18 HCB72180 Power relay cable (100V) 0oooogo @aoovo)
C03 HCB72030 DC cable (200V) DCO OO (200vO)
B31 HCB79670 DC cable (100V) DCO O O (100vOd)
C04 HCB72040 PD cable ooooo
C05 HCB72053 Front relay cable oooooooon
C08 HCB72210 Sensor cable (Type B) oooooooopPM
C09 HCB72090 Timing cable oooooooo
C10 HCB72101 Motor cable ooooooo
C11 HCB72110 XY Motor cable xyOooooono
C13 HCJ70100 Keeper J cable ooogoJoog
C14 HCB72141 Inverter-s cable gooooo-oooo
C15 HCB72150 TC relay cable ooooooo
C16 HCB72160 X motor relay cable ooooooooog
C17 HCB72171 Jump relay cable oooooooon
C18 -> 4a Sensor relay J cable ooooooJood
C52 -> 15a SW cable aooswoono
C72 HCD72721 CONT cable CONTO OO
C73 -> 15a BOX cable BOXO OO

18a-2



CAP FRAME (DRIVE FRAME) oo 198-1




CAP FRAME (DRIVE FRAME) 00000 O0OO 19a-1

O o0 ooooo aoo s2mr01 OO
Ass'y ElI't Parts No. Parts Names Note
1 HCB43005 HCS Drive frame ass'y Oodoooooooooooood
2 FRA43790 Wire fixing plate ooooooo
3 HCB43023 Rail bracket oooooo
4 FRA43820 Rail ooo
5 FRA43780 Wire oooo
6 FRA43591 Lever bracket (right) ooooooooood
7 FRA43560 Hold lever ass'y (right) ooooooooo
8 FRA43620 Torsion coil spring (right) 00o0000o0ooooo
9 FRA43611 Support pin ooooo
10 FRA43800 Wire keeper oooooo
11 FRA43603 Lock pin ooooo
12 FRA43550 Spring oono
13 FRA43542 Center guide ooooooo
14 FRA43651 Lever bracket (left) ooooooooood
15 FRA43630 Hold lever ass'y (left) ooooooooo
16 FRA43660 Torsion coil spring (left) 00o0000o0ooooo
17 FRA43670 Plate nut (M4) 0000000 ooawmad
18 FRA43680 Plate nut (M3) 0ooooooodMm3d
19 FRA43843 rotary cylinder ooooo
20 FRA45020 Guide oooooo
21 FRA45070 Protect sheet ooooooo
22 FRA45050 Guide bracket ooooooo
23 FRA45040 Guide support (left) oooooooo
24 FRA45030 Guide support (right) oooooooo
25 FRA43691 Reinforcement plate ooo
26 HCB43015 Base ass'y oooooooo
27 FRA43531 Guide roller pin oooooooooon
28 FRA43520 Bearing ooooo
29 FRA43750 Guide roller spacer ooooooooood
30 FRA43513 Guide roller oooooooood
31 HCB40132 Bracket ood
32 HCB43130 Base fixing bracket oooooooo
33 HCB43230 Spacer ooooo
34 MPZ00360 Spacer C310 ooooooooo
35 HCB43142 Knob bolt ooooo
36 MPRO0470  E-ring (E-6) 000000E-60



CAP FRAME (DRIVE FRAME) soon 19A-2




CAP FRAME (DRIVE FRAME)

OO0O0O0O0O0O0gl9a-2

O o0 ooooo aoo BDL8O1 [0
Ass'y ElI't Parts No. Parts Names Note
A SPDD04012 Pan head screw (phillips, M4x12) 00000000000 M4x120
B SGAD04008 Flat head screw (phillips, M4x8) 0000000000 Mmaxsd
C NHADO3000 Hex nut (M3) Oooooom3o
D SPADO3005 Pan head screw (phillips, M3x5) O0000o000000dM3xsd
E SPAD03012 Pan head screw (phillips, M3x12) 00000000000 M3x120
F SGAD03004 Flat head screw (phillips, M3x4) O00000000dM3x4d
G STADO3004  Truss head screw (phillips, M3x4) O00000000000M3x4d
H SPDD04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
I SCAD04010 Hex socket head cap screw (M4x10) OO0000000o0Mm4xiono
J NHADO4000  Hex nut (M4) 00000 0M40
K NHCD0O4000 Hex nut (M4) 000000M40
L WSAD04000  Spring lock washer (M4) 00000M40
M WPADO4000 Plain washer (M4) 0O000M40
N SPDD04008 Pan head screw (phillips, M4x8) O0000000000M4ax80
O NHADO5000 Hex nut (M5) OOooooomsO
P WSADO5000  Spring lock washer (M5) 00000Mmsd
Q WPADO5000 Plain washer (M5) 0000Ms0
R SPDD04006 Pan head screw (phillips, M4x6) 000000000 OddMaxe)



CAP FRAME (HOLD FRAME) oo 19D-1




CAP FRAME (HOLD FRAME) 00O OO00COO 19b-1

0 oo ooooo goo cskclo. OO
Ass'y El't Parts No. Parts Names Note
1 FRA44003 Cap hold frame ass'y (wide type) O0oooooooooooo
2 FRA44210 Position braket oopooooo
3 FRA44180 Cap marker oo0bDOoOooooo
4 FRA44103 Cap hold frame (wide type) ooooooooooooo
5 FRA44050 Cap holder bracket ooooooooo
6 FRA44031 Hook gogooooad
7 FRA44201 Cap holder A gooooooooo
8 FRA44090 Clip good
9 FRA44013 Guide pin ooooo
10 FRA44022 Grip bracket oo0bDOoOooooo
11 FRA44260 Grip guide oopooooo
12a FRA44042 Cap grip oooooo
12b FRA44270 Cap grip oooooo
13 FRA44160 Latch gooooo
14 FRA46502 Cap hold frame ass'y (low profile type) Ooooooooooooooon
15 FRA46025 Cap hold frame (low profile type) ooooooooboooooo
16 FRA44240 Position braket oo00oOoooobooo
17 FRA46550 Clamp C goooo
18 FRA46620 Spring clip oopoooo
19 FRA46141 Spacer ooooo
20 FRA46610 Side holder ass'y oooooood
21 FRA46630 Side holder cushion ooooooo
22 FRA46182 Side holder ooooo
23 FRA46082 Bracket ooooo
24 FRA44251 Caution sticker oopooooo
25 FRA46520 Side support (right) oooooooo
26 FRA46561 Side support ruber (right) oooooooood
27 FRA46530 Side support (left) oooooooo
28 FRA46571 Side support ruber (left) oooooooood
29 FRA46212 Clamp B goooo
30 FRA46151 Latch bracket ooooooooo
31 FRA44170 E-ring good
32 FRAU44270 Cap grip set oooooooo
This can be substituted for "12a". "12a" 0000
B NWBK03000  Wing nut (M3) 0DO000000M30
C NHADO04000 Hex nut (M4) O0o00oooman
D WPADO04000 Plain washer (M4) 0000M40
E SPAD03003 Pan head screw (phillips, M3x3) 000000000 00M3x3)
F SPAD03005 Pan head screw (phillips, M3x5) 000000000 00M3x5)
G SPDD04006 Pan head screw (phillips, M4x6) 00000000000 M4xed
H SPDD04012 Pan head screw (phillips, M4x12) 00000000000 M4axizo
| SGAD04008 Flat head screw (phillips, M4x8) 0000000000M4x80
J SPDD03005 Pan head screw (phillips, M3x5) 000000000 00M3x50
K SPDD03004 Pan head screw (phillips, M3x4) 000000000 00M3x40
L NHADO03000 Hex nut(M3) 0O0000oM3o
M WSADO03000 Spring lock washer (M3) 00000M30
N SGAD03004 Flat head screw (phillips, M3x4) 0000000000M3x40
O WPADO03000 Plain washer (M3) 0O000M3d
P WPBD03000 Plain washer (M3) 0000M30
Q SGAD03006 Flat head screw (phillips, M3x6) 0000000000 M3xed
R NHCD03000 Hex nut (M3) 000000M30
S SBAD03005 Binding head screw (M3x5) 00000000 M3x50



FRL101 19C_ 1

CAP FRAME (CAP STRETCHER)




CAP FRAME (CAP STRETCHER)

0000000019¢-1

EEEEEEEE 000 FRL101 O O
Ass'y El't Parts No. Parts Names Note
1 FRA44504 Cap stretcher (wide type) oodooooooooo
2 FRA44600 Base E ooooo
3 FRA44610 Stopper A oooooo
4 FRA44581 Hinge oono
5 FRA44590 Base D ooooo
7 FRA44620 Tension coil spring oood
9 FRA44562 Base B ooooo
11 FRA44571 Base C ogoooo
13 FRA44630 Cushion ooooooo
14 FRA44531 Back plate ooooooo
15 FRA44541 R block ogoooo
16 FRA43591 Lever bracket (right) ooooooooood
17 FRA43560 Hold lever ass'y (right) ooooooooo
18 FRA43620 Torsion coil spring (right) Oo0ooooooood
19 FRA43611 Support pin ooooo
20a FRA43602 Lock pin ooooo
20b FRA43603 Lock pin ooooo
20 FRAW43603 Lock pin set oooooooog
This can be substituted for "20a". "20" 0000
21 FRA43550 Spring oono
22 FRA43542 Center guide ooooooo
23 FRA43651 Lever bracket (left) 00o0000o0ooooo
24 FRA43630 Hold lever ass'y (left) ooooooooo
25 FRA43660 Torsion coil spring (left) 00o0000o0ooooo
26 FRA44511 Cylinder ooooo
27 FRA44521 Stretch plate (wide type) 00o00000oooooo
28 FRA46352 Cap stretcher (low profile type) 000000000oooo
29 FRA46330 Stretch plate (low profile type) 000000000oooo
30 FRA46320 Block agooooo
A NHADO5000 Hex nut (M5) O00000Oms0
B SCADO5012 Hex socket head cap screw (M5x12) 000000000M5x120
C SCAD0O5020 Hex socket head cap screw (M5x20) 000000000 omsx200
D SWAK10020 Wing bolt (M10x20) O0000000M10x200
E SCADO5030 Hex socket head cap screw (M5x30) 00000000 oMmsx300
F WSADO5000  Spring lock washer (M5) 00000Mmsd
G WPADO3000 Plain washer (M3) 0000M30
H WPADO5000 Plain washer (M5) 0000Ms0
I SPADO3005 Pan head screw (phillips, M3x5) 00000000000 M3x5)
J SPDD03005 Pan head screw (phillips, M3x5) O0000o00o0oddM3xs)
K SGADO3005 Flat head screw (phillips, M3x5) O00000000dMm3xsd
L SPDD04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
M NHCDO4000 Hex nut (M4) Oooo0oooman
N WSAD04000  Spring lock washer (M4) 00000M40
O SPDD04008 Pan head screw (phillips, M4x8) O0000000000M4ax8d
P SPDD04006 Pan head screw (phillips, M4x6) 00000000000M4xe0



ONE POINT FRAME (HOLD FRAME) ..., 19d-1




ONE POINTFRAME 0D 00000000000 19d-1

O o0 ooooo aoo CRK101 OO
Ass'y ElI't Parts No. Parts Names Note
1 FRA48010 One point frame S oooooooo
2 FRA48091 Hold ruber under oooooo
3 FRA44180 Cap marker ooooooooo
4 FRA48030 Hold frame S ogoooooooooo
5 FRA48101 Hold ruber upper oooooo
6 FRA48130 Hold ruber cushion ooooooooo
7 FRA48150 Spacer ooooo
8 FRA48140 W-clip goooooao
11 FRA44170 E-ring oood
12 FRA48070 Upper frame S ooooo
13 FRA44160 Latch agooooo
14 FRA48020 One point frame L oooooooo
15 FRA48040 Hold frame L ogoooooooooo
19 FRA46141 Spacer ooooo
20 FRA46610 Side holder ass'y oooooooo
21 FRA46630 Side holder cushion ooooooo
22 FRA46182 Side holder ooooo
23 FRA46082 Bracket ooooo
25 FRA46520 Side support (right) oooooooo
27 FRA46530 Side support (left) oooooooo
29 FRA48080 Upper frame L ooooo
30 FRA46151 Latch bracket ooooooooo
A SGADO3004 Flat head screw (phillips, M3x4) 0000000000M3x40
B SGADO3006 Flat head screw (phillips, M3x6) O0O00o0o0o0o0OgdMm3xed
C SPDD04006 Pan head screw (phillips, M4x6) O0000000000Maxed
D SCAD04045 Hex socket head cap screw (M4x45) O00000000M4x450
E WSADO3000  Spring lock washer (M3) Oo0o0oom3d
F WPADO3000 Plain washer (M3) 0000OMm30d
G NHCDO3000 Hex nut (M3) Oooooom3o
H NHADO4000 Hex nut (M4) Oooo0oooman
I NVBKO3000  Wing nut (M3) 0o0o0ooodMm3d



FRL101 196_1

ONE POINT FRAME (SETTING BASE)




ONE POINT FRAME (SETTING BASE) 00000 nooooogd Dlge_l

EEEEEEEE 000 FRL101 O O
Ass'y El't Parts No. Parts Names Note
1 FRA48111 Setting base (for One point frame) oodooooooooooo
2 FRA44600 Base E ooooo
3 FRA44610 Stopper A oooooo
4 FRA44581 Hinge oono
5 FRA44590 Base D ooooo
7 FRA44620 Tension coil spring oood
9 FRA44562 Base B ooooo
11 FRA44571 Base C ogoooo
13 FRA44630 Cushion ooooooo
14 FRA44531 Back plate ooooooo
15 FRA44541 R block ogoooo
16 FRA43591 Lever bracket (right) ooooooooood
17 FRA43560 Hold lever ass'y (right) ooooooooo
18 FRA43620 Torsion coil spring (right) Oo0ooooooood
19 FRA43611 Support pin ooooo
20a FRA43602 Lock pin ooooo
20b FRA43603 Lock pin ooooo
20 FRAW43603 Lock pin set oooooooog
This can be substituted for "20a". "20" 0000
21 FRA43550 Spring oono
22 FRA43542 Center guide ooooooo
23 FRA43651 Lever bracket (left) 00o0000o0ooooo
24 FRA43630 Hold lever ass'y (left) ooooooooo
25 FRA43660 Torsion coil spring (left) 00o0000o0ooooo
26 FRA44511 Cylinder ooooo
27 FRA48120 Stretch plate (for One point frame) O0o000o0oogoooooo
A SCADO5020 Hex socket head cap screw (M5x20) 0000000 oomsx200
B SCADO5012 Hex socket head cap screw (M5x12) 000000000M5x120
C SGADO3005 Flat head screw (phillips, M3x5) O0000o0000dMm3xsd
D SPADO3005 Pan head screw (phillips, M3x5) 00000000000 M3x5)
E SPDD04008 Pan head screw (phillips, M4x8) 00000000000M4x80
F NHCDO4000 Hex nut (M4) Oooo0oooman
G WBAD04000  Spring lock washer (M4) 00000M40
H SWAK10020 Wing bolt (M10x20) O0000000M10x200
| SPDD04010 Pan head screw (phillips, M4x10) 00000000000 M4x100
J SCAD0O5035 Hex socket head cap screw (M5x35) 000000000 Mmsx350
K NHADO5000 Hex nut (M5) O0000oOoms0
L WSADO5000  Spring lock washer (M5) 00000Mmsd
M WPADO5000 Plain washer (M5) 0000Ms0
N WPADO3000 Plain washer (M3) 0000OM30
O SPDD04006 Pan head screw (phillips, M4x6) O000000000dMaxed



LappyJapan

HappydJapan Inc.

HEAD OFFICE  3-3515, Tachiyagawa, Yamagata-city, 990-2251, Japan
Phone: +81-23-686-2272 Fax: +81-23-686-2243

TOKYO OFFICE 2-9-5, Taito, Taito-Ku, Tokyo 110-0016, Japan
Phone: +81-3-3834-0711 Fax: +81-3-3835-8917

£appyJapan

N =L WA wielV A AN

gboood 0990-22510 0000000003515
TEL 023-686-2272(00) FAX 023-686-2243

obooog gilio-oo6e0 00O ODOODOOOOSDODO
TEL 03-3834-0711 FAX 03-3835-8917

OA01



	INDEX
	EXPLANATION OF LIST
	COVERS
	TRANSMISSION UNIT
	BED
	THREAD CUTTING DRIVER
	HEAD
	PRESSURE FOOT
	NEEDLE BAR CHANGE UNIT
	MOVING HEAD
	MOVING HEAD 1
	MOVING HEAD 2

	THREAD CATCHER
	THREAD CATCHER 1
	THREAD CATCHER 2

	THREAD TENSION
	THREAD STAND
	X CARRIAGE
	Y CARRIAGE
	Y CARRIAGE 1
	Y CARRIAGE 2

	ELECTRIC PARTS
	CONTROL BOX
	CONTROL BOX 1
	CONTROL BOX 2

	LASER POINTER
	FRAME BASE
	BOBBIN WINDER
	ACCESSORIES
	ACCESSORIES 1
	ACCESSORIES 2
	ACCESSORIES 3

	ELECTRICAL CONNECTION DIAGRAM
	CAP FRAME (DRIVE FRAME)
	CAP FRAME (HOLD FRAME)
	CAP FRAME (CAP STRETCHER)
	ONE POINT FRAME (HOLD FRAME)
	ONE POINT FRAME (SETTING BASE)

